Categories
Price Range
Manufacturers
Themes
    Home > Products > Frames > Armatttan > Armattan Chameleon Ti 5 inch Frame
    Armattan Chameleon Ti 5 inch Frame
    enlarge
    • NULL

    Armattan Chameleon Ti 5 inch Frame

    RM430.00  
    Item details
    SKU: Armattan Chameleon Ti 5 inch Frame
    Weight: 118 grams
    Stock: Stock available

    Brand: Armattan
      Share This   Add To Facebook   Add To MySpace   
    Chameleon Ti 5

    Chameleon TI 5 Specs

    Frame Weight

    118g
    Motor to Motor 220mm
    Frame Shape Compressed X
    Main Plate Thickness 4mm

    Hardware

    Titanium Cage
    Aluminum Standoffs

                  Motor Mount Pattern 22xx
    Center Stack Mount 30.5mm
    FPV Camera Mount 28.5mm (Swift v2, Arrow v3, etc)
    FPV Camera Tilt 25-60 degrees
    Max Stack Height 22mm
    Warrantied Parts All
    Recommended Components
    Motor Size 2306/2300kv
    ESCs 30a
    Prop Size 5"
    LiPo 4S/1300mAh

    Chameleon TI 5

    The Chameleon Titanium is the evolution of the all time favorite Chameleon released back in 2016. Better materials are used and many lessons learned with the Chameleon are revised in this new, state of the art design.

    Improved carbon fiber - The same material that debuted with the Rooster.
    - Lighter, easier to build
    - Incredibly tough Titanium front end
    - Fewer total bolts, and no more M2 bolts. ALL M3 
    - Better VTX mounting provisions
    - Better anchoring provisions for 3D printed parts 

    We know we can't always please everyone, but there is no reason not to offer both unibody (Chameleon Ti) and modular (Rooster) versions of our latest Titanium flagship model(s). We have been listening and now you have both options.

    Have fun and fly safe! 

    chameleonti-banner-1-.jpg

    Did you just say warranty?

    armattan-warranty-logo.png

    As with the other frames in Armattan's FPV lineup, the 5 inch Chameleon TI is covered by Armattan's lifetime warranty.  If you break part of this frame, just cover shipping and we'll send you a replacement.  That's our guarantee.

    Included

    Titanium:
    2x Camera-cage braces

    Hardware:
    5x 4mm button-head M3 bolts
    8x 6mm button-head M3 bolts
    6x 10mm button-head M3 bolts
    3x 12mm button-head M3 12.9 grade steel bolts
    5x 16mm button-head M3 bolts
    6x 8mm M2 cup-head (camera) bolts6x 8mm M2 cup-head (camera) bolts

    Aluminum:

    1x 28.6 Front standoff (silver)
    2x Rear standoffs (black)

    Nylon:
    5x 6mm standoffs
    5x nuts

    Carbon Fiber:
    1x 2mm Top (LiPo) plate 
    1x 1.5mm HD Cam plate
    1x 2mm Rear VTX plates (Standard and TBS)
    1x 4mm Main plate 5 inch
    1x 4mm Shim plate

    Other:

    1x Lipo strap
    1x LiPo foam pad
    1x HD camera foam pad
    4x Dog-bone landing pads
    1x Molded rubber SMA grommet (included with standard VTX plate)
    3x Molded rubber antenna tube mounts (included with standard VTX plate)

     

    Quadcopter Parts List and Armattan Chameleon Ti Build Tips - Painless360